
Industrial de Vc~lvulas, S.A. de C. V. 
Av. de Ln Industria Lote 16 Fracc. Industrial El Trehol 
Tepotzotlnn, E~tndo  de Mexico C.P. 54600 

( N u m e r o )  N u m b e r  
(Fecha) D a t e  

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO Eh10204 TYPE 3 II 

ASEGURAMIENTO DE CALIDAD CERTIFICADO D E  CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSSEM AND REQUlREMENrS ClVEN IN ONE OR MORE O F T H E  

FOLLOWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTAM) ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON K E Q U I S ~ ~ O S  ESTABLECIDOS EN UNOO MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICIONI 

AP1598 - VALVE INSPECTION AND TESTING API 6D - PlPELlNE VALVES -CATE,  PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED. THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE T O  FACE AND END TO END DNENSIONS O F  VALVES ANSl 816-1 1 - FORGED F I T M G S ,  SOCKET - WELDMG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED. THREADED. 
MSS-SP61 - PRESSURE TESTMG O F  STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. ACOllAl6MAA7900000 
(Código) 

D e s c r i ~ t i o n  2" Fig. 5202 F 3HF+HF WCB, API TRIM NO. 16 790000 
Descripción C A S T  S T E E L  C A T E  VALVE 150 CLASS 

(VALVULA COMPUERTA D E  A C E R O  FUNDIDO CLASE 150) 
VALVE MANUFACTURED TO MEET LOW FUGITNE EMISSION (50 PPM'S MAX) & NACE SERMCE MR.01-75 WALVULA 
SUMINISTRADA CON CONTROL DE BAJAS EMISIONES NClTNAS 54 PPM'S MAX.) Y PARA SERVICIO NACE MR-01-15 1 

P R E S S U R E  T E S T  ccAscoI 
(PRUEBAS DE PRESIONI 

H Y D R O S T A T I C  (PSI)  
(HIOROSTATICA] 

P N E U M A T I C  (PSI)  
(NEUMATICA) 

FACIO-21 P.EV"3" 

CERTlFlCAW POR: C E R T I F I E D  BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

J&ImG&ia 

MECHANICAL TESTS (PROPMEwlCAS] 

TENS YlELD E L G  R E D  BHN 

KPSl KPSl % % 
cv~cu, IST ZND ~ R D  AVO 

75.69 45.24 2 7  49 1 6 4  

74.96 43.79 2 9  47 1 7 0  

96.27 71.78 2 5  44 233 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMlCA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WH13373 ASTMA-216NCB 
CUERPO 

BONNET WH13328 ASTMA-216MICB 
BONETE 

WEDGE WH81058. ASTMA-2171CAlS 
DISCO 

C M n  P S Si N i  Cr M0 C u  V Cb 
0.188 0.890 0 .032  0 .025 0.499 0.030 0.060 0.010 0.030 0.001 

Nomiiuiled 10 Momialirado a)  930 Tcmoer fo (Temvle a) 650 Cooled in aU- (Enhiado en aire.) 
0.191 0 .025 0 .014  0 .014 0 .511 0.020 0.030 0 .010  0.040 0.001 

Nomlilated fo Momalizado a) 930 Temver lo (Temple a) 650 Cooled in air. (Enfriado en aire.) 
0 .113  0.700 0.033 0.017 0.568 0.089 12.600 0 .020  0.021 0.001 

Nomalilado a(Narma1ilated 10) 955 Temole a (Temver lo) 630 Cwled in air. 


